
ARSENIC 
CONTINUING EDUCATION 

PROFESSIONAL DEVELOPMENT COURSE 
1st Edition 

 
 
 



 
 
Arsenic   1/1/2018©TLC  (866) 557-1746     

2 

 
 



 
 
Arsenic   1/1/2018©TLC  (866) 557-1746     

3 

Printing and Saving Instructions 
The best thing to do is to download this pdf document to your 
computer desktop and open it with Adobe Acrobat reader.   
 
Adobe Acrobat reader is a free computer software program and you 
can find it at Adobe Acrobat’s website. 
 
You can complete the course by viewing the course materials on your 
computer or you can print it out.  Once you’ve paid for the course, 
we’ll give you permission to print this document. 
 
Printing Instructions: If you are going to print this document, this 
[...]
electrostatic interaction 

partial water softening 
  

Reverse 
osmosis 

Pressure 
difference 
(8 – 100 bar) 

Solution diffusion 
mechanism 

water desalination 
  

Pervaporation Concentration 
gradient 

Solution diffusion 
mechanism 

separating organic 
solvents 
  

  
MF generates two treatment residuals from the influent waste stream: a treated effluent 
(permeate) and a rejected waste stream of concentrated contaminants (reject). 
 
RO is a high pressure process that primarily removes smaller ions typically associated 
with total dissolved solids. The molecular weight cut off for RO membranes ranges from 
1 to 20,000, which is a significantly lower cut off than for NF membranes. The molecular 
weight cut off for NF membranes ranges from approximately 150 to 20,000. NF is a high-
pressure process that primarily removes larger divalent ions associated with hardness 
(for example, calcium [Ca], and magnesium [Mg] but not monovalent salts (for example, 
sodium [Na] and chlorine [Cl]).  
 
NF is slightly less efficient than RO in removing dissolved arsenic from water (Ref. 10.4). 
 
Factors Affecting Membrane Filtration Performance 
 
• Suspended solids, high molecular weight, dissolved solids, organic compounds, 
and colloids - The presence of these constituents in the feed stream may cause 
membrane fouling. 
 
• Oxidation state of arsenic - Prior oxidation of the influent stream to convert As(III) to 
As(V) will increase arsenic removal; As(V) is generally larger and is captured by the 
membrane more effectively than As(III). 
 
• pH - pH may affect the adsorption of arsenic on the membrane by creating an 
electrostatic charge on the membrane surface. 
 
• Temperature - Low influent stream temperatures decreases membrane flux. 
Increasing system pressure or increasing the membrane surface area may compensate 
for low influent stream temperature. 



Arsenic 2003 1st Edition ©TLC  (866) 557-1746    Fax (928) 468-0675 82

MF is a low-pressure process that primarily removes particles with a molecular weight 
above 50,000 or a particle size greater than 0.050 micrometers. The pore size of MF 
membranes is too large to effectively remove dissolved arsenic species, but MF can 
remove particulates containing arsenic and solids produced by precipitation/ 
coprecipitation (Ref. 10.4). 
 
Media and Contaminants Treated 
Drinking water, surface water, groundwater, and industrial wastewater can be treated 
with this technology. Membrane filtration can treat dissolved salts and other dissolved 
materials (Ref. 10.12).  
 
Summary of Performance Data  
Table 10.1 presents the performance data found for this technology. Performance 
results for membrane filtration are typically reported as percent removal, (i.e., the 
percentage of arsenic, by mass, in the influent that is removed or rejected from the 
influent wastewater stream). A higher percentage indicates greater removal of arsenic, 
and therefore, more effective treatment.  
 
Although many of the projects listed in Table 
10.1 may have reduced arsenic concentrations 
to below 0.05 mg/L or 0.01 mg/L, data on the 
concentration of arsenic in the effluent and 
reject streams were not available for most 
projects. 
 
For two RO projects, the arsenic concentration 
in the reject stream was available, allowing the 
concentration in permeate to be calculated.  
 
For both projects, the concentration of arsenic 
prior to treatment was greater than 0.050 mg/L, 
and was reduced to less than 0.010 mg/L in the 
treated water. 
 
For two projects involving removal of solids from precipitation/coprecipitation treatment 
of arsenic with MF, the arsenic concentration in the permeate was available. The 
concentration prior to precipitation/coprecipitation treatment was greater than 0.050 
mg/L for one project, and ranged from 0.005 to 3.8 mg/L for the other.  
 
For both projects, the concentration in the treated water was less than 0.005 mg/L. 
 
The case study at the end of this section further discusses the use of membrane filtration 
to remove arsenic from groundwater used as a drinking water source.  
 



Arsenic 2003 1st Edition ©TLC  (866) 557-1746    Fax (928) 468-0675 83

Case Study: Park City Spiro Tunnel Water Filtration Plant 
 
The Park City Spiro Tunnel Water Filtration Plant in Park City, Utah treats groundwater 
from waterbearing fissures that collect in a tunnel of an abandoned silver mine to 
generate drinking water. A pilot-scale RO unit treated contaminated water at a flow rate 
of 0.77 gallons per minute (gpm) from the Spiro tunnel for 34 days. The total and 
dissolved arsenic in the feedwater averaged 0.065 and 0.042 mg/L, respectively. The 
total and dissolved arsenic concentrations in the permeate averaged <0.0005 and 
<0.0008 mg/L, respectively. 
 
The RO process reduced As (V) from 0.035 to 0.0005 mg/L and As (III) from 0.007 to 
0.0005 mg/L. The membrane achieved 99% total As removal and 98% As (V) removal 
(Ref. 10.12). 
 
Factors Affecting Membrane Filtration Costs 
• Type of membrane filtration - The type of membrane selected may affect the cost of the 
treatment (Ref. 10.1, 10.2). 
• Initial waste stream - Certain waste streams may require pretreatment, which would 
increase costs (Ref. 10.4). 
• Rejected waste stream - Based on concentrations of the removed contaminant, 
further treatment may be required prior to disposal or discharge (Ref. 10.4). 
 
Applicability, Advantages, and Potential Limitations 
Membrane technologies are capable of removing a wide range of dissolved 
contaminants and suspended solids from water (Ref. 10.12). RO and NF technologies 
require no chemical addition to ensure adequate separation. This type of treatment may 
be run in either batch or continuous mode.  
 
This technology’s effectiveness is sensitive to a variety of contaminants and 
characteristics in the untreated water. Suspended solids, organics, colloids, and other 
contaminants can cause membrane fouling.  
 
Therefore, it is typically applied to groundwater and drinking water, which are less likely 
to contain fouling contaminants. It is also applied to remove solids from precipitation 
processes and as a polishing step for other water treatment technologies when lower 
concentrations must be achieved. 
 
More detailed information on selection and design of arsenic treatment systems for small 
drinking water systems is available in the document “Arsenic Treatment Technology 
Design Manual for Small Systems “ (Ref. 10.15). 
 
Summary of Cost Data 
The research conducted in support of this report did not document any cost data for 
specific membrane filtration projects to treat for arsenic. The document "Technologies 
and Costs for Removal of Arsenic From Drinking Water" (Ref. 10.4) contains 
additional information on the cost of point-of-use reverse osmosis systems to treat 
arsenic in drinking water to levels below the revised MCL of 0.010 mg/L. The document 
includes capital and O&M cost curves for this technology. These cost curves are based 
on computer cost models for drinking water treatment systems. 
 



Arsenic 2003 1st Edition ©TLC  (866) 557-1746    Fax (928) 468-0675 84

References 
10.1 U.S. EPA Office of Research and Development. Arsenic & Mercury - Workshop on Removal, 
Recovery, Treatment, and Disposal. EPA-600- R-92-105. August 1992. 
10.2 U.S. EPA Office of Research and Development. Regulations on the Disposal of Arsenic 
Residuals from Drinking Water Treatment Plants. Office of Research and Development. 
EPA-600-R-00-025. May 2000. http://www.epa.gov/ORD/WebPubs/residuals/index.htm 
10.3 U.S. EPA Office of Solid Waste. BDAT Background Document for Spent Potliners from 
Primary Aluminum Reduction - K088. EPA 530-R-96-015. February 1996. 
http://www.epa.gov/ncepi/Catalog/EPA530R96015.html 
10.4 U.S. EPA Office of Water. Technologies and Cost for Removal of Arsenic from Drinking 
Water. EPA 815-R-00-028. December 2000.http://www.epa.gov/safewater/ars/treatments_and_costs.pdf 
10.5 U.S. EPA National Risk Management Research Laboratory. Treatability Database. March 2001. 
10.6 U.S. Technology Innovation Office. Database for EPA REACH IT (REmediation And 
CHaracterization Innovative Technologies). http://www.epareachit.org. March 2001. 
10.7 U.S. EPA Office of Research and Development.Contaminants and Remedial Options at Selected 
Metal-Contaminated Sites. EPA/540/R-95/512. July, 1995. http://search.epa.gov/s97is.vts 
10.8 Federal Remediation Technologies Reference Guide and Screening Manual, Version 4.0. 
Federal Remediation Technologies Roundtable. September 5, 2001. 
http://www.frtr.gov/matrix2/top_page.html. 
10.9 U.S. EPA Office of Water. Arsenic in Drinking Water Rule Economic Analysis. EPA 815-R-00- 
026. December 2000. http://www.epa.gov/safewater/ars/econ_analysis.pdf 
10.10 Code of Federal Regulations, Part 40, Section 268. Land Disposal Restrictions. 
http://lula.law.cornell.edu/cfr/cfr.php?title=40&type=part&value=268 
10.11 Code of Federal Regulations, Part 400. Effluent Limitations Guidelines. 
http://www.epa.gov/docs/epacfr40/chapt-I.info/subch-N.htm 
10.12 Environmental Technology Verification Program (ETV). Reverse Osmosis Membrane Filtration 
Used In Packaged Drinking Water Treatment Systems. http://www.membranes.com. March 2001. 
10.13 Electric Power Research Institute. Innovative Technologies for Remediation of Arsenic in Soil 
Groundwater: Soil Flushing, In-Situ Fixation, Iron Coprecipitation, and Ceramic Membrane 
Filtration. http://www.epri.com. April 2000. 
10.14 FAMU-FSU College of Engineering. Arsenic Remediation. 
http://www.eng.fsu.edu/departments/civil/research/arsenicremedia/index.htm August 21, 2001. 
10.15 U.S. EPA. Arsenic Treatment Technology Design Manual for Small Systems (100% Draft 
for Peer Review). June 2002. http://www.epa.gov/ 
safewater/smallsys/arsenicdesignmanualpeerreviewdraft.pdf 

Roger Leysen Tel. + 32 14 33 56 12 Fax + 32 14 32 11 86 roger.leysen@vito.be 



Arsenic 2003 1st Edition ©TLC  (866) 557-1746    Fax (928) 468-0675 85

Adsorption Treatment for Arsenic 
 
Adsorption has been used to treat groundwater and drinking water containing arsenic.  
 
Based on the information collected for this course, this technology typically can reduce 
arsenic concentrations to less than 0.050 mg/L and in some cases has reduced arsenic 
concentrations to below 0.010 mg/L. Its effectiveness is sensitive to a variety of 
untreated water contaminants and characteristics. It is used less frequently than 
precipitation/coprecipitation, and is most commonly used to treat groundwater and 
drinking water, or as a polishing step for other water treatment processes. 
 
Technology Description: In adsorption, solutes (contaminants) concentrate at the 
surface of a sorbent, thereby reducing their concentration in the bulk liquid phase. The 
adsorption media is usually packed into a column. As contaminated water is passed 
through the column, contaminants are adsorbed. When adsorption sites become filled, 
the column must be regenerated or disposed of and replaced with new media. 
 
Media Treated: 
• Groundwater 
• Drinking water 
 
Types of Sorbent Used in Adsorption to Treat Arsenic: 
• Activated alumina (AA) 
• Activated carbon (AC) 
• Copper-zinc granules 
• Granular ferric hydroxide, ferric hydroxide coated newspaper pulp, iron oxide coated 
sand, iron filings mixed with sand  
• Greensand filtration (KMnO4 coated glauconite) 
• Proprietary media 
• Surfactant-modified zeolite 
 
Technology Description and Principles 
This section discusses arsenic removal processes that use a fixed bed of media through 
which water is passed. Some of the processes described in this section rely on a 
combination of adsorption, precipitation/coprecipitation, ion exchange, and filtration.  
 
However, the primary removal mechanism in each process is adsorption. For example, 
greensand is made from glauconite, a green, iron-rich, clay-like mineral that usually 
occurs as small pellets mixed with other sand particles. The glauconite-containing sand 
is treated with potassium permanganate (KMnO4), forming a layer of manganese oxides 
on the sand.  
 
As water passes through a greensand filtration bed, the KMnO4 oxidizes As(III) to As(V), 
and As(V) adsorbs onto the greensand surface. In addition, arsenic is removed by ion 
exchange, displacing species from the manganese oxide (presumably hydroxide ion 
[OH-] and water [H2O]). When the KMnO4 is exhausted, the greensand media must be 
regenerated or replaced.  
 
Greensand media is regenerated with a solution of excess KMnO4.Greensand filtration 
is also known as oxidation/filtration (Ref. 11.3). 



Arsenic 2003 1st Edition ©TLC  (866) 557-1746    Fax (928) 468-0675 86

Activated alumina (AA) is the sorbent most commonly used to remove arsenic from 
drinking water (Ref. 11.1), and has also been used for groundwater (Ref. 11.4). 
 
The reported adsorption capacity of AA ranges from 0.003 to 0.112 grams of arsenic per 
gram of AA (Ref. 11.4). It is available in different mesh sizes and its particle size affects 
contaminant removal efficiency. 
 
Up to 23,400 bed volumes of wastewater can be treated before AA requires 
regeneration or disposal and replacement with new media (Ref. 11.3). Regeneration is a 
four-step process: 
• Backwashing 
• Regeneration 
• Neutralization 
• Rinsing 
 
The regeneration process desorbs the arsenic. The regeneration fluid most commonly 
used for AA treatment systems is a solution of sodium hydroxide. 
 
The most commonly used neutralization fluid is a solution of sulfuric acid. The 
regeneration and neutralization steps for AA adsorption systems might produce a sludge 
because the alumina can be dissolved by the strong acids and bases used in these 
processes, forming an aluminum hydroxide precipitate in the spent regeneration and 
neutralization fluids. This sludge typically contains a high concentration of arsenic (Ref. 
11.1). 
 
Activated carbon (AC) is an organic sorbent that is commonly used to remove organic 
and metal contaminants from drinking water, groundwater, and wastewater (Ref. 11.4).  
 
AC media are normally regenerated using thermal techniques to desorb and volatilize 
contaminants (Ref. 11.6). However, regeneration of AC media used for the removal of 
arsenic from water might not be feasible (Ref. 11.4). 
 
The arsenic might not volatilize at the temperatures typically used in AC regeneration. In 
addition, off-gas containing arsenic from the regeneration process may be difficult or 
expensive to manage. 
 
The reported adsorption capacity of AC is 0.020 grams of As(V) per gram of AC. As(III) 
is not effectively removed by AC. AC impregnated with metals such as copper and 
ferrous iron has a higher reported adsorption capacity for arsenic. The reported 
adsorption capacity for As(III) is 0.048 grams per gram of copper impregnated carbon 
and for As(V) is 0.2 grams per gram of ferrous iron-impregnated carbon (Ref. 11.4). 
 
Iron-based adsorption media include granular ferric hydroxide, ferric hydroxide-coated 
newspaper pulp, ferric oxide, iron oxide-coated sand, sulfur-modified iron, and iron filings 
mixed with sand. These media have been used primarily to remove arsenic from drinking 
water. Processes that use these media typically remove arsenic using adsorption in 
combination with oxidation, precipitation/coprecipitation, ion exchange, or filtration.  
 
For example, iron oxide-coated sand uses adsorption and ion exchange with surface 
hydroxides to selectively remove arsenic from water.  
 



Arsenic 2003 1st Edition ©TLC  (866) 557-1746    Fax (928) 468-0675 87

The media requires periodic regeneration or disposal and replacement with new media. 
The regeneration process is similar to that used for AA, and consists of rinsing the media 
with a regenerating solution containing excess sodium hydroxide, flushing with water, 
and neutralizing with a strong acid, such as sulfuric acid (Ref. 11.3). 
 
The sources used for this report contained information on the use of surfactant-modified 